
Group I, Phase II 

Development Document for 
Effluent Limitations G-uidelines and 
New Source Performance Standards 

for the 

PRESSED AND BLOWN GLASS 

Segment of the

GLASS MANUFACTURING 

Point Source Category 

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY 

JANUARY 1975 

EPA 440/1-75/034a





DEVELOPMENT DOCUMENT 

for 

EFFLUENT LIMITATIONS GUIDELINES 

and 

NEW SOURCE PERFORMANCE STANDARDS 

for the 

PRESSED AND BLOWN GLASS 
SEGMENT OF THE 

GLASS MANUFACTURING POINT SOURCE CATEGORY 

Russell E. Train 
Administrator 

James L. Agee 
Assistant Administrator for Water and 

Hazardous Materials 

Allen Cywin 
Director, Effluent Guidelines Division 

Robert W. Dellinger 
Project Officer 
[...]
filtration. Sedimentation can be accomplished with or without 
chemical addition in a sump or catch basin arrangement, in a 
settling tank or pond, or in a clarifier. Filtration can occur by 
passage of a waste water stream through sand, mixed media, or 
diatomaceous earth. 

Sedimentation Methods-

§YfilP or £~tch Basin. Solids removal can occur in a sump or catch 
basin arrangement and can reduce the solids loading to another part 
of the treatment system and allow for materials recovery. The basic 
principle is that the velocity of the waste water stream is reduced 
and forces resulting from density differences between the suspended 
solids and the waste water come into affect and the solids settle 
out. 

103 



This in-plant method of waste control can be designed with a scraper 
mechanism to remove the bottom sludge and with a skimmer to achieve 
a removal of floating oil. 

Settling Tank or fond. The same principles as apply to sumps and 
catch basins apply to settling tanks and ponds. However, when used 
as end-of-pipe treatment, larger detention times may be employed 
with chemical addition and sludge recycle to attain greater 
efficiencies of suspended solids removal. 

Clarifi~r- A substantial portion of suspended solids may be removed 
by clarification. Settling involves the provision of a sufficiently 
large tank in order that the velocity of the waste water discharge 
stream be reduced sufficiently to allow for suspended solids to 
settle out. Mild mechanical agitation is added to assist in the 
settling process and in the removal of suspended solids. Chemical 
addition and sludge recycle may also be employed to increase 
treatment efficiency. 

Settled solids from the bottom of the clarification unit in the form 
of a sludge may be pumped to a rotary vacuum filter, where the 
slurry is concentrated by removal of water which is returned to the 
clarifier. The outside surface of the filter cylinder is covered 
with a filter medium (screen or cloth). The lower portion of the 
filter is suspended in the liquid slurry. As the drum rotates, the 
vacuum which is maintained within the cylinder forces liquid into 
~he cylinder while leaving a solids layer on the outside of the 
filter medium. As the drum rotates, a scraper mechanism removes 
solids from the surface of the filter medium. This method of solids 
thickening has been widely used in both industrial and municipal 
waste water treatment. 

Filtration MethQg~-

~2llQ 2llQ Mixed-Megi2 Filtration. A variety of filters can be 
employed to remove suspended solids from a treated waste water: 
slow sand filters, rapid sand filters, and mixed media filters. The 
effluent from a sand filter is of a high quality. A summary of 
available information indicates that an effluent suspended solids 
concentration of less than 10 mg/1 can be expected to occur from the 
sand filtration of wastes similar in nature to those of the pressed 
and blown glass industry segment. 

A slow sand filter is a specially prepared bed of sand or other 
mineral fines on which doses of waste water are applied and from 
which effluent is removed by an under-drainage system. A rapid sand 
filter may operate under pressure in a closed vessel or may be built 
in open concrete tanks. It is primarily a water treatment device 
and thus would be used for final treatment. Mixed media filters are 
special versions of rapid sand filters that permit deeper bed 
penetration by gradation of particle sizes in the bed. 

104 



The slow sand filter removes solids primarily at the surface of the 
filter. The rapid sand filter is operated to allow a deeper 
penetration of suspended solids into the sand bed and thereby 
achieve solids removal through a greater cross section of the bed. 
The rate of filtration of the rapid filter is greater than that of 
the slow sand filter. Thus, the rapid sand filter requires 
substantially less area than the slow sand filter. The larger area 
required for the latter means a higher initial investment cost. The 
rapid sand filters operate essentially unattended with pressure loss 
controls and piping installed for automatic backwashing. They are 
contained in concrete structures or in steel tanks. Slow sand 
filters require hand or machine labor to breakup the crust which 
develops on the surface. The frequency of this operation varies 
depending on the quality of pretreatment and the gradation of the 
sand. 

In a rapid sand filter, as much as 80 percent of the head loss can 
occur in the upper few inches of the filter. One approach to 
increase the effective filter depth is the use of more than one 
media in the filter. Other filter media have included coarse coal, 
heavy garnet or ilmenite media, and sand. 

Diatomaceous Earth Filtration. Diatomaceous earth filters have 
found use a~-(1)--mobile-units for water purification and (2) 
stationary units for swimming pools and general water supplies. 
Skeletons of diatoms mined from deposits compose the diatomaceous 
earth. The filter medium is a .layer of diatomaceous earth built 
upon a porous septum. The resulting pre-coat is supported by the 
septum, which serves also as a drainage system. Water is strained 
through the pre-coat unless the applied water contains so much 
turbidity that the unit will maintain itself only if additional 
diatomaceous earth, called body feed, is introduced into the 
incoming water to preserve the open texture of the layer. 

Diatomaceous earth is generally of finer texture than sand and has 
been reported to reduce suspended solids effluent concentrations to 
5 mg/1 or less. Diatomaceous earth filtration is being used to 
treat the effluent from at least one glass container manufacturing 
facility. No long-term data have been generated but short term data 
show a suspended solids effluent concentration of 7.1 mg/1 
indicating that levels of less than 10 mg/1 should be readily 
attainable. 

Oil is usually removed in two steps. In the primary treatment step, 
floatable or free oils are removed by gravity separation. The 
second step involves breaking any oil-water emulsions and separating 
the remaining oil. 

Primary treatment makes use of the difference in specific gravity of 
oil and water. The oily waste water is retained in a holding basin, 

105 



the oil and water being allowed to separate; the separated oil is 
skimmed from the waste water surface. The efficiency of the gravity 
separator device depends upon both the proper holding basin 
hydraulic design and the retention time in the basin. Typically, 60 
to 90 percent of the influent free oil can be removed with gravity 
separation units. 

Se£ond~:i;y Treatment-

Oil emulsions can be broken by either chemical or physical methods. 
Physical methods include high rate filtration through sand and 
gravel filters, high rate filtration with coagulant, and diatoma­
ceous earth filtration. High rate filter pilot plant studies in the 
oil industry using an influent emulsified oil concentration of 230 
mg/1 indicated that an effluent concentration of 15 mg/1 can be 
achieved with filtration, and a 10 mg/1 effluent level can be 
achieved using coagulant-assisted filtration. 

oil-adsorptive diatomaceous earth filtration has been used to reduce 
oil and suspended solids effluent concentrations to 5 mg/1. The 
diatomaceous earth filtration system consists of the filter, precoat 
tank, and a slurry tank for continuous feeding of the diatomaceous 
earth. About 0.9 kg (2 lb) of diatomaceous earth is required per 
0.45 kg (1 lb) of oil removed, and the filtration rates range from 
20.4 to 40.7 1/min/sq m (0.5 to 1 gpm/sq ft). Dry discharge 
diatomaceous earth filters require no backwashing, and the sludge 
requires no dewatering. Diatomaceous earth filtration is being used 
to treat the blowdown from at least one cullet quench recycle system 
at a glass container plant. No long-term data have been generated 
but short-term data show an oil effluent concentration of 7.6 mg/1 
indicating that levels of less than 10 mg/1 should be readily 
attainable. 

Chemical treatment is a primary method used to break oil emulsions 
by destabilizing the dispersed oil droplets or destroying the 
emulsifying agents. The treatment may consist of chemical addition, 
rapid mixing, flocculation and settling, or flotation. 

Air flotation can be used to separate the oil and water and will 
also result in the removal of suspended solids. It is a relatively 
recent technology in the glass industry and, therefore, is not in 
widespread use. However, air flotation is being used to treat 
emulsified oil-water streams in the flat glass industry and it has 
been indicated that at least one glass container plant will employ 
this treatment technology in the near future. 

The air flotation system operates by mixing the waste water with 
compressed air in a pressurized tank. The waste water flows to the 
flotation tank where the pressure is released, thereby generating 
numerous, small air bubbles which effect the flotation of the 
suspended material by one of three mechanisms: 1) adhesion of the 
air bubble_s to the particles of matter, 2) trapping of the air 
bubbles in the floe structures of suspended material as the bubbles 
rise, and 3) adsorption of the air bubbles as the floe structure is 

106 



formed from the suspended matter. 
removal facilities are also provided. 

In most cases, bottom sludge 

Improved performance of the air flotation system is achieved by 
coagulation of the suspended matter prior to treatment. This is 
done by pH adjustment or the addition of coagulant chemicals, or 
both. Aluminum sulfate, iron sulfate, lime, and polyelectrolytes 
are used as coagulants at varying concentrations up to 300 to 400 
mg/1 in the raw waste. These chemicals are essentially totally 
removed in the dissolved air flotation unit, thereby adding little 
or no load to the waste water stream. Typical effluent oil 
concentrations range from 10 to 15 mg/1. 

Chemical coagulation and sedimentation can also be used to remove 
the oil. In this process, the oil is adsorbed onto the coagulant 
floe. Oil in television picture tube abrasive waste water is 
removed in this manner. Removal efficiencies are similar to those 
for chemical assisted air flotation; however less area is required 
for the air flotation equipment. 

Fluoride Removal 

The waste waters from pressed and blown glass plants are con­
taminated with fluoride by carry-over into the rinse waters 
following hydrofluoric acid treatment. The fluoride is either in 
the form of hydrogen fluoride (HF) or fluoride ion (F-), depending 
on the pH of the waste water. The high fluoride concentrations in 
the waste waters from television picture tube envelope 
manufacturing, incandescent lamp envelope frosting, and hydrofluoric 
acid polishing and etching of hand pressed and blown glass should be 
reduced to an acceptable level to prevent any toxic action of the 
fluoride on aquatic life in the receiving body of water. There are 
two methods to treat these waste waters, which may be classified as 
tbe additive and the adsorptive methods. 

In the additive methods, chemicals are added to the waste water and 
the fluoride either forms a precipitate or is adsorbed onto a 
precipitate. The fluoride removal efficiencies depend upon the 
detention time in, as well as the effectiveness of, the 
clarification unit used to separate the precipitate. The chemicals 
used include lime and aluminum sulfate, but lime treatment is the 
most practical method for treatment of waste waters with high 
concentrations of fluoride. The lime is added to the waste water as 
slurry, is rapidly mixed, and reacts with the fluoride during floc­
culation to form calcium fluoride. The calcium fluoride precipitate 
is then settled out in a clarification unit. Suspended solids are 
also removed by the lime treatment process. 

Calcium fluoride 
mg/1 as fluoride 
solubility limit 
concentrations can 

has a maximum theoretical solubility of about 8 
and concentrations above this theoretical 

form a precipitate. Therefore, the effluent 
be lowered by adding calcium ion concentrations 

107 



in excess of the stoichiometric requirements 
raising the pH during treatment to a value in the 
Typical treated effluent fluoride concentrations 
to 30 mg/1. 

which results in 
range of 9 to 11. 
range from 10 mg/1 

The calcium fluoride precipitate formed during reaction with lime 
has a very small particle size, and the flocculation and clarifica­
tion steps must therefore be optimized to remove the maximum amount 
of fluoride. Factors to be considered include the flocculation 
time, clarifier type and detention time, and post-sedimentation 
filtration. Longer flocculation periods allow greater agglomeration 
of the precipitate particles. Improved separation of the calcium 
fluoride precipitate from the water can be accomplished by increas­
ing the clarifier detention time, using a solids contact clarifier, 
or recirculating sludge. In a solids contact clarifier, the treated 
waste water flows down through a center skirt in the clarifier and 
up through a sludge blanket formed at the bottom of the clarifier. 

Filtering the clarifier effluent can reduce fluoride concentrations 
to about 10 mg/1 by removing additional calcium fluoride particles. 
Sand or graded media filters similar to those used in water treat­
ment plants can be used. 

High concentrations of aluminum sulfate have also been used to 
reduce low fluoride concentrations in soft waters, but this method 
is considered both technically and economically unfeasible for the 
primary or secondary treatment of high fluoride wastes. 

Adsorptivg Methods-

Treatment of fluorides by the adsorptive methods involves passing 
the waste water through a contact bed, the fluoride being removed by 
general or specific ion-exchange or chemical reaction with a solid­
bed matrix. Adsorptive methods may be used for treating low level 
fluoride wastes and polishing the effluent from the lime process. 
The requirement for frequent bed regeneration makes the adsorptive 
methods economically infeasible for treating high fluoride 
concentration wastes. Activated alumina, hydroxylapatite, and ion 
exchange resins have been used as the adsorptive media, but 
activated alumina has been determined to be the least expensive and 
the most suitable for the pressed and blown glass industry segment. 

Activated alumina has been used since the 1950 1 s in municipal water 
treatment plants to reduce the fluoride content of ground waters 
from 8 mg/1 to l mg/1. In laboratory studies, the effluent from a 
lime precipitation system treating a high fluoride content waste 
(1000-3000 mg/1) was reduced from 30 mg/1 to 2 mg/1 using activated 
alumina adsorption. A pH in the alkaline range was found not to 
affect the ion exchange operation. The influent waste water should 
be filtered before activated alumina adsorption to prevent premature 
fouling of the exchange resin and to prevent shortened periods 
between regeneration cycles. 

108 



An activated alumina filter can be either gravity or pressure oper­
ated. The gravity filter is similar to those used in municipal 
water treatment plants, and consists of the activated alumina media, 
underdrains, wash troughs, and a regenerant distributor. The pres­
surized column is similar to those used in conventional ion exchange 
treatment systems. 

Regenerating the activated alumina can be accomplished with a 
caustic solution, sulfuric acid, hydrochloric acid, or alum. 
caustic regeneration is being practiced at most water treatment 
plants. water and dilute acid rinses are used to remove residual 
caustic from the bed following regeneration. The residual spent 
caustic regenerant can be bled into the lime precipitation system 
and can be neutralized with the lime treatment effluent. If a 
mineral acid such as hydrochloric acid is used as the column 
regenerant, it may be necessary to include separate neutralization 